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MODEL NO. BFR750

ITEM PART NO. DESCRIPTION QTY NOTE
001 424043-2 Cap   1
002 345841-0 STOPPER BASE  75   1
003 140493-0 GUIDE BOX COMPLETE   1

INC. 4,91,92,93
004 346269-5 GUARD   1
005 345837-1 LEVER   2
006 233211-4 Nyomórugó 2 6833/6834   2
007 256451-7 Csapszeg 6 6833/6834   1
008 450107-6 FEEDER BOX   1
009 257685-5 SLEEVE 5   1
010 310062-3 Fékezo kar 6833/6834   1
011 231636-6 Torziós rugó 4 6833/6834   1
012 256158-5 Csapszeg 3 T1022DW/6833/6834   1
013 226344-2 Homlokfogaskerék 16 6833/6834   1
014 158374-4 RATCHET ARM COMPLETE   1
015 233212-2 Nyomórugó 6 6833/6834   1
016 158378-6 BOXCOVER COMPLETE   1
017 265995-6 Önmetszo csavar M4x18*   1
018 162201-9 Porvédo fedél 6833/6834*   1
019 416518-5 Továbbító dob 6833/6834   1
020 345838-9 Plate   1
021 450111-5 Stopper   2
022 265177-0 +SHOULDER FLAT HEAD SCREW M3x5   1
023 257764-9 SLEEVE  4   1
024 234032-7 COMPRESSION SPRING 23   1
025 450114-9 CASING COVER   1
026 158379-4 CASING  75  COMPLETE   1
027 310237-4 SHIFTER PIN   1
028 450110-7 INSULATION SLEEVE   1
029 318181-9 Clamper   1
030 417056-0 Beállító tárcsa 42   1
031 213107-5 O-gyuru 12 JR3000/V/2702/HM114   1
032 267201-5 Alátét   1
033 912117-6 Süllyesztett feju csavar M4x12   1
034 216001-0 Acélgolyó 3,5 216001-0*   1
035 912117-6 Süllyesztett feju csavar M4x12   3
036 265779-2 Csavar   1
037 195183-0 Casing 75 set   1

INC. 1-36
041 188306-7 SCREW GUIDE SET   1

INC. 82
042 265995-6 Önmetszo csavar M4x18*   1
043 188557-2 Housing set   1

INC. 83
044 863792-0 Name Plate    BFR750   1
045 265995-6 Önmetszo csavar M4x18*   9
046 421467-3 Porvédo burkolat 6830/6833/683   1
047 214173-5 PLANE BEARING  14   1
048 213262-3 O-gyuru 18 4101R/4101RH   1
049 216001-0 Acélgolyó 3,5 216001-0*   1
050 324808-1 SPINDLE  B   1
052 421927-5 Sleeve  20   1
054 267331-2 Flat Washer  25   1
055 267331-2 Flat Washer  25   1
056 234017-3 COMPRESSION SPRING  25   1
057 223169-5 CLUTCH CAM  C   1
058 216008-6 Acélgolyó 4 216008-6   3
059 226670-9 Helical Gear  48   1
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060 211034-0 Golyóscsapágy 608*   1
061 165115-1 Gumi hüvely 10 6831DWH   1
062 214017-9 Siklócsapágy 5 214017-9 (6010D   1
063 253811-4 U-alakú lapos alátét 5 3612, 4   1
064 154937-4 Gear complete  18-44   1
065 214017-9 Siklócsapágy 5 214017-9 (6010D   1
066 213055-8 O-gyuru 10 HR3850/HR5000   1
067 419304-3 F/R Change Lever   1
068 650575-5 SWITCH  TG513SBA   1
069 643843-3 TERMINAL   1
071 638426-2 YOKE UNIT   1
074 619216-2 Armature   1
076 194427-5 Szénkefe /BDF452RFE   1
077 638433-5 BRUSH HOLDER COMPLETE   1
078 263032-0 Gumistift   2
079 419307-7 FRONT COVER   1
080 265995-6 Önmetszo csavar M4x18*   2
082 188306-7 SCREW GUIDE SET   1

INC. 41
083 188557-2 Housing set   1

INC. 43
084 267332-0 Flat Washer  26   1
088 265995-6 Önmetszo csavar M4x18*   2
089 188310-6 Guide attachment set   1

INC. 90
090 188310-6 Guide attachment set   1

INC. 89
091 233567-5 TORSION SPRING  4 6842/BFR   2
092 268188-4 PIN 2   2
093 310282-9 GUIDE   2
094 125810-5 Feeder Box Assy   1

INC. 1-3,5-19,22,23
A01 281217-6 Hook   1
A02 784254-4 +BIT 2-177   3
A03 ***DC18RA DC18RA FAST CHARGER   1
A04 194204-5 BATTERY  BL1830 SET   2
A05 824807-8 Plastic carrying case   1
A06 450128-8 BATTERY COVER   1
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